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SOLARHOOK SPANISH SIDE MT CT1 COMPRESSIVE ULTIMATE LOAD TEST RESULTS

TENSILE (UPLIFT) ULTIMATE LOAD TEST RESULTS

See 3rd Party Lab Testing Report for detailed test results
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